CXM SERIES

ENire T 252401 INDUSTRIAL SEWING MACHINE

MIQIDITIL
CX2000

CXD2000
CXM2000

STANDARD DIRECT DRIVE TYPE AND
MECHATRONICS DIRECT DRIVE TYPE
CYLINDER BED INTERLOCK MACHINE

< Parts List )

. FEHSMRRRZDBIR/AS] CHING CHI MACHINE CO., LTD
http://www.kingtexsewing.com.tw



FF 5%
Ref. No.

10

11

12

13

14
15

15-1
16
16-1
17

CX2000 / CXD2000 / CXM2000 CONTENTS
o T

Description
CX2000/CXD2000/CXM2000 AFGELYMEZ{: Frame Components (—) ----

CX2000/CXD2000/CXM2000 AFEELYMEZE{E Frame Components (—.)----
CX2000 / CXD2000 / CXM2000 B4R EL5R J7 i #E E 4

Thread Guide And Tension CompoONEnts =-----============m=mmmmmmmmmmmmmmmemeeee.
CX2000 / CXD2000 / CXM?2000 Hifi#HEL HET Bushing And Seal -----------—--.
CX2000 / CXD2000 / CXU2000 / CXM2000 / CXN2000

Nk EEAH B E A Lower Main Shaft Components -------------===---z==--zmnn-o--
CX2000 / CXD2000 /CXM2000 | #lEAHREZ

Upper Main Shaft Components ----==-==========mmmmmmmmmm oo

CT9000 / CX2000 / CTD9000 / CXD2000 / CXM2000
STHEELFERE A Needle Bar COMPONENS —--mmmmmmmmmmmmmmmmmm oo

CX2000 / CTD9000 / CTD9711 / CXD2000 / CXM2000 / CXD2711

R A AHRE Z 4 Presser Foot Components =------=======nmmmmmmmmmmmmmmemmmeee.
CT9000/CT9711/CX2000/CTD9000/CTD9711/CXD2000/CXM2000
CXD2711 ZEEfdpHaEtRE Spreader Mechanism ------------===-=---n-eeeeeem-
CX2000 / CXD2000 / CXM?2000 / CXU2000 / CXN2000

4E4R T HEENIRE Looper Driving Mechanism ------------=-smmmmmmmmmmeeemmeeeee
CX2000 / CXD2000 / CXM?2000 / CXU2000 / CXN2000

HELG EEIAIERE Feed Control DIiving ---------mmmmmmmmmemmm oo
CX2000 / CXD2000 / CXM?2000 / CXU2000 / CXN2000
BHTEL AR BRI Needle Guide And Feed Dog Driving ----------------
CX2000 / CXD2000 / CXM?2000 / CXD3800

VB A Lubrication SYStEem —--=--===mmmmmmm e
66707 4828 Thread Stand 66707 =-----m=mmmmmmmmmmmmmm oo
CTD9000 / CTU9011 / CXD2000 / CXM2000 / CXN2000 / CXU2000

SEFR T Supporting Board =-----m===mmmmm e

CX2000 =& Supporting Board For CX2000 ------mmmnmmmmmemm e
CTD9000 / CXD2000 / CXM2000 T E. K24 Accesseries — =-----mmmn-mmmm--

CT9000 / CX2000 T-E R[4 Accesseries For CT9000 / CX2000 ------------
CX2000 / CXD2000 / CXM2000 E=AIEFTAFE Gauge Parts List ----------—-

H X
Page No.
1

3



1. CX2000 / CXD2000 / CXM2000 AfGEE4MEZE A Frame Components (—)




1. CX2000 / CXD2000 / CXM2000 A& ELYNMEZE A Frame Components (—)

7 9% Y1t 4 % % T HrHE
Ref.No. Parts No. Description Amt .Req.
1 22400001011 il Top Cover 1
2 8MC04281207D 12%% Screw (CT0102 M4-0.7%12) 10
3 22400001032 JHFEF Gasket 1
4 22400001041 JHER Oil Window 1
5 22200002552 FLZE Plug 1
*6 2600000106 {H]Z Side Cover 1
7 22400001071 #1152 Needle Cover 1
8 22400001081 JHE Gasket 1
9 22000001091 FLZE Plug 1
10 66484-11 #2445 Plate 1
11 8MC04281007D 144 Screw (CTO113 M4-0.7%10) 2
12 66485-9 EEBEER Plate 1
13 22400001131 HFE A Guid Pipe 1
*14 8MC04281407D 12%% Screw (CT0225 M4-0.7%14) 3
15 8MB03200405A %% Screw (FT0548 M3-0.5%4) 2
16 22200001182 #eH Defender 1
17 2600000117 JHFEF Gasket 1
18 22200001141 f&$Y Hinge Pin 1
19 2600000119 [&] 7 BE Backet 1
20 8MN03200300A 1844 Screw (CTO0115 M3-0.5%3) 2
21 8MB85240807K 18%% Serew ( F5-55 M3.5-0.6*8) 3
22 26000001222 T H{HIZ Side Cover 1
23 2220000115 THE Spring 1
24 2600000124 T H{HIZ Side Cover 1
25 8MMO08508513B 1% Screw (CT960122 M8-1.25%30) 1
26 8MMO08502013A 1845 Screw (CT0106 M8-1.25%20) 3
27 66477-4 E & 54k Weight Paster 1
28 66488-3 HAIEEH Model Plate 1
29 66620 #MET Rivet 4
30 66480-14 Mg 2RBERERS Machine No. Plate 1
31 26000001311 JHE#E Oil Sign Gauge 1
32 2200000139 TENrFH Knock Pin 2
33 SMM10603016A 1844 Serew (CT0138 M10-1.5%30) 4
34 2200000110 I EEFAIRE Supporting Bar 4
35 2600000135 H5H Frame Unit 1
35-A 2240000135A HHE % Frame Unit 1
35-B 2600000135B HiGE N FE Frame Unit 1
36 8MNO04280400A 12%% Screw (CT0229 M4-0.7+4) 1
37 8MC04280807D 1% Screw (CT0130 M4-0.7+8) 3
38 8SM95281017A 124 Stud (SH0243 3/8"-28%10) 1
39 2100000244 JHES Seal 1
40 2600000140 JHIEE Oil Reservoir 1
41 2600000141 JHFEF Gasket 1
42 2200000128 TEs% Magnet 1
43 2200000129 JER# Holder 1
44 8MN06400600A 1845 Screw (CT0244 M6-1%6) 1
45 2200001243 FLZE Plug 1
46 2220000117 #&E& Latch Spring 1
47 8MK04280507A 1844 Screw (WPC0106 M4-0.7*5) 1

* CXD2000 / CXM2000 &1 ( For CXD2000 / CXM2000 Use)



)

—_—
—_—

(

E# Frame Components

%

2. CX2000 / CXD2000 / CXM2000 AFEEZ 5|




2. CX2000 / CXD2000 / CXM2000 AFGELSNMEEZE A Frame Components ()

7 9%
Ref.No.
#]
#
*3
4

o0 3 O\ W

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
**52
#4573
%54
55
56
57
58
59
60
61
62

Ykt 4w 5%
Parts No.
2604110201
2604110202
26041102031
22100001191
8ME03200606A
2310000812
2600000207
8MB03200505K
2600000209
2100000223
2270000211
22700002121
2200001025
2600000214
2600000215
2600000216
8MB04281507B
8MA04280307A
2600000219
8MB04283309E
2200000228
2600000222
8MC04281407D
8MNO04280400A
2270000202
8MB04280807K
26000002272
90ST0410
22000002471
8MN06400600A
26000002312
260A0000232
26000002332
8ME04280708A
2600000235
26000002361
2130000357
2130000362
90ER060
22000001091
22000002081
22000002451
2600000243
22000002461
22000002091
2200000210
8MC04281007D
8MC04280807D
8MB05321008K
8MB04280507K
8MN04280600A
2600850101
2604110253
26041102541
8MB04281207K
90DW040
8MA04280207A
227A0000259
8MMO04281207A
8MNO04281000A
2200000124
8MC04280512B

% T
Description
“NElhE Cloth Plate
F£43 2 Cloth Plate
[FjEEZ Dust Cover

JEHE Rubber Cushion

1245 Screw (CT0235 M3-0.5%6)

il Shaft
JEEBE Movable Block

BR&5% Screw  (S03-38-01 M3-0.5%*5)

e Latch Spring
F[E Washer

FLJE Base

e e

#1182 Needle Bar Protector
P& Washer (CT1025)

B4 Auxiliary Cloth Plate

TR Support ing Rod
FRfir&h Stopper Shaft

B8%% Screw (S3-31 M4-0.7%15)

BEME Nut (CT0238 M4-0.7%3)

NEEFE Front Cover
1245 Stud (CT0227 M4-0.7%38)

TS Disk Washer

&8 Hinge
222 Screw (CT0225 M4-0.7%14)

1844 Screw (CT0229 M4-0.7+4)

Ti4§% Magnet
122 Screw (CT0215 M4-0.7%8)

#1810 Needle Plate Seat

TEAIFH Knock Pin
FLZE Plug

18%% Screw (CT0244 M6-1#6)

[ M #E 5 Gasket
TNlRE4H Lower Shaft Cover Asm.

TEHPAZ Lower Shaft Cover

1222 Screw (CT0206 M4-0.7%7)
1FE% R Push Botton

JHEE Spring

#4F& Washer (CT1025)

Oz O Ring
EfZ 4138 E-Ring

FLZE Plug

FLZE Plug
FLZE Plug

FLZE Plug

FLZE Plug
JHE Gasket

_F#hES 2 Rear Cover

18%% Screw (CTO113 M4-0.7%10)
B245% Screw (CT0130 M4-0.7+8)

#8%% Screw (CT0233 M5-0.8*10)

18%% Screw  (F02-35 M4-0.7%5)
1824 Screw (CT1223 M4-0.7%6)

“NeEfohE Cloth Plate

FE432 Cloth Plate

[FiEE2 Dust Cover
1222 Screw (CT0239 M4-0.7%12)

P& Washer

HEWE Nut (STC02-01-02 M4-0.7*2.5)
#1240 Needle Bar Protector Asm.

#8%% Screw (CT0202 M4-0.7+12)

122 Screw (CT0216 M4-0.7%10)
FIEEH Disc Washer

B2&% Screw (C90232 M4-0.7%5)

* 1 40M,48M,56M A For 40M, 48M,56M

% 64M A For 64M

CX[12000-S2 5128 F2604110201 / 2604110202 / 2604110203

4-

HirH=E
Amt .Req.

UV O J S G NG Y ey NG T NG T N T NG Y\ S GG Ry N S NG VR GRS NG T N T YO I S (O S G NG T S NG Y Sy NG I I NG (i S NG Y S Gy Sy NG S G NG Y SRRy oVo T NG i SEF G N



3. CXD2000 / CXM?2000 / CXM2500
B AR IR TP B4 Thread Guide And Tension Components




3. CXD2000 / CXM2000 / CXM2500 ZEgipEiqE 7%= A Thread Guide And Tension Components

7 5%
Ref.No.

—_

Y1k 4R 5%
Parts No.
2240000301
2600000302
2600000302A
2200000327
8MB04280608A
8MN03200300A
8ME04280708A
2600000307
8MB04280807K
90ST0410
2210000317
2210000326
2100000223
8MB04281107A
26000003142
26000003142A
8MD03200306A
26000003161
26000003161A
227A0000342
2200000357
2200000356
2200000355
2200000354
2200000353
2200000352
220A0000365
2200000339
2200000338
66800
2200000347
2200000348
2200000349
22000003501
8MC03200807G
2600000333
2600000333A
2200000359
2600000335
2600000336
2600000336A
8MB03200405A
8TE03440806A
8MC04280507D
2600000340
2600000340A
90SP0206T
2200000336
2600000343
260A00003441
2200000303
2100001123
2100041131
2200000305
2100001127
2100001126
22000003081
22000003091
4UTB0004191
2200000312
2600000355
2600000355A
4UTB000420
8MC04280807D
2100001121
2100001121A
2200000732
26000003611
26000003622
240003013
66792
22000007311
2100000403
8MB03200506K
90DW030
231A0001922
220A0000315
2100001122
240013088
240013087
22000003611

LR Thread Guide Holder

% T

Description

L R4 Thread Guide Holder Asm.

LR Thread Guide Holder

g Thread Guide Pipe
1242 Screw (UTB0130 M4-0.7%6)

#24% Screw (CTO0115 M3-0.5%3)

#24% Screw (CT0206 M4-0.7%7)
43 Thread Guide

#24% Screw (CT0215 M4-0.7*8)

TE{L$4 Knock Pin

45 Thread Guide
458 Thread Guide

FFE Washer

#24% Screw (CXD0313 M4-0.7%11)
440 Thread Guide Asm.

43 Thread Guide

244 Screw (CT0242 M3-0.5%3)

45340 Thread Guide Asm.
45 Thread Guide

55792540 Thread Retainer Asm.

P21 Nut

% Spring

GRJTIZEHIAR Tension Disc

125 Stud

458 Thread Guide
43 Thread Guide

Z4#4H Therad Tension Mechanism

FEHE Pelt
487 Wick Clamp

JHI%R Oil Wick

R JI2EHI4HEE Thread Retainer Support

$HRPZEHIM Thread Guide Plate
$H4597eBEK Tension Control plate

% Spring

124 Stud (CT0351 M3-0.5%8)
45340 Thread Guide Asm.

45 Thread Guide

B4R ET 4R S Take-up Arm Protect

SHIFR Cooler Oil Tank
L AR4H Thread Guide Asm.

HHLRHE Thread Guide

1244 Screw (FT0548 M3-0.5%4)
124% Screw

1242 Screw (CT0122 M4-0.7%5)

440 Thread Guide Asm.

43 Thread Guide

5584 Spring Pin

JHIFFEE Cooler Oil Tank Cover

458 Thread Guide
FZ43%4H Therad Tension Mechanism

£ Bushing

8% Spring (Red ) ( SH1123)

8% Spring ( Yellow ) ( SH1131)

JEFEME Spring Seat

FEHE Pelt

R JTIZEHIAR Tension Disc
185 Stud

FiEs Spacer

Z4R7ET Release Wedge

45 Thread Guide
45340 Thread Guide Asm.

458 Thread Guide

R JI2EH4HEE Tension Post Support
#24% Screw (CT0130 M4-0.7*8)

55 J7FHFLI2ME Tension Nut (Red ) ( SH1121)
55 J7HH L I2ME Tension Nut ( Yellow ) ( SH1121)

FEHE Pelt
A6l 2E Cooler Oil Tank Cover

&8I Cooler Oil Tank

FFE Washer
JHAE Oil Tube (04.6 * ®6.3 % 52L)

SEEFURIE Pelt Seat

FLZE Plug

124% Screw (CT0525 M3-0.5%5)
T %4 B8 Disk Washer

55 J7925H4H Thread Asm. (Red )

55 J7925H4H Thread Asm. ( Yellow )
175 e Bush

f#i 245 ¥ Thread Eyelet

f#i 245 ¥ Thread Eyelet

125 Stud

BHHE
Amt .Req.

OREELORDWR, ——m —m N SR WR AU WS R LW B B R W0 L0 L0 i b 2 R i e B e e e e e e 0 e S WO R



4. CXD2000 / CXM2000 / CXM2500 ###SiERMES Bushing And Seal




4. CXD2000 / CXM2000 / CXM2500 #li#EHES Bushing And Seal
Pk 4 SR

5 5%
Ref.No.

G2 Lo Lo LD DD DD DO DD DO DD DD DD = = = = = = e
WI\J'—‘O\OOO\]O\LA-Pwwwo@oo\]o\m_pw[\)._owoo\]@m-hwl\)'—‘

Parts No.
2210000401
22000004021
2200000403
2200000404
22200004051
2200000406
2210000408
2200000408
2240000409
2240000422
2200000411
22000004101
2600000413
2600000414
2600000415
2600000416
26000004171
2600000418
26000004191
26000004201
26000004211
26000004221
26000004231
26000004241
2600000425
2600000426
26000004271
2600000428
2600000429

66800
2270001017

227A0000423

#ifi# Bushing
fifi# Bushing
#H# Bushing
JHET Oil Seal
#H# Bushing
JHIES Oil Seal
#H# Bushing
fifi# Bushing
#H# Bushing
fifi# Bushing
#H# Bushing
fifi# Bushing
#H# Bushing
fifi# Bushing
#H# Bushing
#H# Bushing
fifi# Bushing
#H# Bushing
fifi# Bushing
#H# Bushing
fifi# Bushing
#H# Bushing
fifi# Bushing
#H# Bushing
fifi# Bushing
#H# Bushing
fifi# Bushing
HER Oil Seal
EFUE Felt

# TH

Description

4R Oil Wick

#2128 Rubber Washer
#f#4H Bushing Asm.

HirH=E
Amt .Req.

e e e e e S T T R e R R R N N e N N I L e e e a ® E e e



5. CXD2000 / CXU2000 / CXM2000 / CXN2000 /CXM2500
TEREEFHREZE M Lower Main Shaft Components




5. CXD2000 / CXU2000 / CXM?2000 / CXN2000 / CXM2500
TNEhELAHRIZEE Lower Main Shaft Components

FF 5%
Ref.No.

O 1 O\ WA W

mmmmmmmmmmwwwwwwwwww»—t»—A»—A»—A»—A»—A»—A»—A»—A»—Ao
O 01O N H WD — OOV ITNWN WD, OOV IO W — O

39-A
40
41
)
43
44
45
46
47
48
49
50
51

S51-A
52

52-A
53
54
55
56
57
58
59
60

Ykl 4R 5%
Parts No.

2220000504
8MNO05320500E
90BB2552154
2246110501
8MN06400800C
8MN06400600A
2240000505
90BB2047144
2200000508
222A0000647
8MB04280807K
2200000509
2200000547
90BB2042122
2200000512
90SP0206
8MN06400500A
90SP0206T
2600000522
240010041
90TB2883GT
8MN04280400A
2220000540
227A0000552
2270000545
90BB152807
226A0000552
8MN04280500C
2600000532
8MHO05320400A
2270000522
2600000535
8MN03200400A
8MP04281008A
2600000538
26000005391
26000005391A
2260000322
2200000355
2200000356
2200000357
226A0000323
8MB03200306A
26000005461
26000005472
2200000228
8MB05321409B
8MB75180405A
26000005511
26000005511A
26000005521
26000005521A
2600000553
8MP04280808A
66803
2200000515
240013087
2600000371
260A0000560

#

i

Description

B 2758w Timeing Pulley

1845 Screw (CT0903 M5-0.8%5)

PRl Ball Bearing
fihy Shaft

1244 Screw (FT0502 M6-1%8)

1244 Screw (CT0244 M6-1%6)

BT 7 #5im Timeing Pulley
PR Ball Bearing

AR Warm

SEfr$f4H Balance Weight Asm
22 Screw (CT0215 M4-0.7%8)

SP-f7$% Balance Weight

O iR O Ring

PRl Ball Bearing
ffidf Crank Shaft

SHEEHH Pin

1245 Screw (CT0513 M6-1%5)

FE S Pin
fify Shaft

SHI&R Oil Wick( L=100mm)

B9 27 Timeing Belt

J8%% Screw (CT0229 M4-0.7+4)
B9 2758w Timeing Pulley

EE A Joint Asm

EEEE Joint
PRl Ball Bearing

EE A Joint Asm

124% Screw (FT1222 M4-0.7+5)

fify Shaft
2% Screw (CT0523 M5-0.8%4)

B45 4l Looper Thread Takeup Cam

[& 7E ¥ Bracket
22 Screw (UHO1-25 M3-0.5%4)

#8%% Screw (MT0250 M4-0.7*10)

728 Knife Holder Bracket
#2540 Thread Guide Asm.

#25 Thread Guide

H2#% Stud

57325 Tension Disc
FHEE Spring

21 Nut

55 17#%2/4H Thread Retainer Asm
224 Screw (FT0208 M3-0.5%3)

#25 Thread Guide

A E TEAR Thread Guide Seat

W #4F5 Disk Washer
22% Screw (CXD05-49 M5-0.8%14)

1245 Screw (C05-29 M2.5-0.45%3.5)

#2340 Thread Guide Asm.
248 Thread Guide

#2540 Thread Guide Asm.

#25 Thread Guide
#E% Latch Spring

1244 Screw (MT0235 M4-0.7+#8)

@ 2. 28840 Oil Wick
FLZE Plug

4378 Thread Eyelet

Wi24EE Thread Eyelet
“Niili%H Lower Shaft Set.

-10-

HIHE
Amt .Req.

— o e e N b e b e RO e DD e e RO e e R e e DD DD e A e e b RO e e e DD e DD e e e 1 WO (D

— N DD — — DD



6. CXD2000 / CXM2000 / CXM2500 _F#fiEZAEEEZ(F Upper Main Shaft Components

_11_



6. CXD2000 / CXM2000 / CXM2500 = fih B AHBE Z {4

Upper Main Shaft Components

7 9%
Ref . No.

NO1
2
©3

©49

A5

Y1k 4w SR

Parts No.
2600000601
2240000602
22400006032
8MB04280807K
8MP04280808A
4UTB020306
2200000607
22400006081
2200000509
2200000610
90BB204714
2240000612
2210000613
90SCR150
90BB1535115
8MNO06400600A
8MN06400800C
4MNO0210108
2200000619
8MB95301407K
8MB85241006K
2200000622
221A0000653
2200000624
8MMO06401610A
8MMO05321009A
2200000627
2200000628
2200000629
2200000630
90SW050
8MMO05321409A
2600000633
2600000633A
2220000634
8MB85240807K
240013088
2100000223
8MB04280807K
8MNO6400800A
2100001404
66300
2240000642
664385-10
2600000601S
2240000603S
222A0000646
222A0000647
222A0000648
2240000603M
8MB03200806A
2600000661

%

Description

B ik F#m Handwheel

At ke

s&2 Cover

B R R S 2 Mini Motor

1245 Screw(CT0215 M4-0.7%3)
J24% Screw (MT0235 M4-0.7+8)

R 47 Plastic Binding Wire

B B4 Timeing Belt

BT K7 e Timeing Pulley
SE#i74% Balance Weight

EEHIH Joint

JEERREhK Ball Bearing
#l7K E 5 Bearing Sleeve

Af#d Crank Shaft

CH il F$1E C Ring
JEEREhK Ball Bearing

1245 Screw(CT0244 M6-1%#6)

§84% Screw(FT05-02 M6-1%8)
4325 Cord Clamp

#FE Connecting Rod

$2%% Screw(CT0620 M4.5-0.75%14)
124% Screw(CT0621 M3.5-0.6%10)

ZE A28, Orient Guide

ih#h4E Crank Shaft Asm

A7 Ball Lever
244 Screw (CT0625 M6-1%16)

1844 Screw (CT0626 M5-08*10)

AR5 Washer
&% Spacer

#ifr Shaft

7K 2 Bracket
T EFE Spring Washer

1245 Screw (CT0632 M5-0.8%14)

24320 Thread Guide Asm.
243 Thread Guide

HEEHARIZARIE Thread Take-up

1844 Screw (FT0555 M3.5-0.6%8)
W43 P8 Thread Eyelet

& Washer

J24% Screw ( C02-15 M4-0.7%3)

1844 Screw (CT0549 M6-1#8)
FLZE Plug ( S14-04)

&R Oil Wick

IR Oil Sleeve

$#H Plate

B F#m Handwheel

FABE BRI 2 Mini Motor
EEHUE4H Joint Asm

SE#75%4H Balance Weight Asm

HAR4H Connecting Rod Asm
FK MRS 2 R B 2 Mini Motor

1245 Screw (CT900623 M3-0.5%3)

BBk R S 2 Mini Motor

HrHE
Amt .Req.

SN NG Y Sy U G RGN GRS N Y S GRS (5 N NN Y S RS G G GG RGHGSGHG QGH GG GE N N N Y SO GRS ¥ T - O J Gy G GGy GG NS GRS (G NG J S N

A\ CXM2000 / CXM2500 EFH
© CXD2000 H& 735 (Motor Optional ) :

4% P& Company F7 5% Ref. No.
B Jik Hohsing 1 3
FA B Shokei 44 45
kR ISM 1 49

-12-



7. CT9000 / CTDY000 / CXD2000 / CXM2000 / CXM2500

$HREEAAHREZ(F Needle Bar Components

4, BBETIEYR Screw Req.

[ For CXD2000/CXM2000/CXM2500 |

|
i/86

18 Number Of Needle / #F¥E Distance Of Needles
2 Needle/ 4.0 | 2 Needle/ 4.8 | 3 Needle/ 4.8 | 3 Needle/ 5.6 | 3 Needle/ 6.4
Y1 ¥ & 5% 8SH32440300A 8SG24560300A 8SH32440300A
Parts No. ( SHO465 1/8"-44%25 ) ( FT6H-0-3 3/%2"-56223 ) ( SHO465 1/8"-44%25 )
BNUHE
Ant, Req 2 2 3 3 3

8. it HEY R Needle Req.

$H49% UY128GAS

¢ 00000 -0-020J01M
C 00000 -0-2[10M

C 00000 -0-0301CIM
C 00000 -0-30101M

66725-11-5 | ¢ gpOO0d-0-0200M| € ODOO00-0-0300M
cOn0O000-0-200M | COdO000-0-300M
BB Needle 2 3
523 255 1B Number Of Needle / $t¥E Distance Of Needles
RefNo. Description 2 Needle/4.0 [ 2Needle/4.8 | 3Needle/4.8 | 3Needle/5.6 | 3Needle/6.4
7 st 5220NC00400 | 5220NC00480 | S220NC00485 | 5227NC00560| 5227NC00640
Needle Clamp
11 $til 2222TP00401 | 5220TP00484 | 5220TP00484 | 5220TP00564 | 5220TP00642
Needle Plate

_13_




7. CT9000 / CTD9000 / CXD2000 / CXM2000 / CXM?2500
SHZRELAH R Z4F Needle Bar Components

Fr 9%

Ref.No.

O~ ON LN AW

DO DO DO DO DD = = = e e b e e e
AL~ OOV TI0NWN AW — O

AN25
N26
N26-A

Ykt & 55

Parts No.
22000007011
8MB85240607K
2200000703
2210000705
8MB95301107K

8SH32440300A
2200000710
8SF36400706C
8MMO05321009A
2270000714
8MB04281607A
2270000716
2210000727
2210000720
90NB081113
2270000720
66800
2200000722
2100001404
8MNO08401600E
240013088
2600000703
2600000703A

4 i
Description
$14% Needle Bar
2% Screw (CT0637 M3.5-0.6%6)
225 Thread Guide

1844 Screw ( See Left Page )

SRS Needle Bar Clamp
1844 Screw (CT0706 M4.5-0.75%11)

#1%4 Needle clamp (See Left Page)

#t Needle --(UY128GAS See Left Page)
%% Screw (SH0465 1/8"-44%2.5)

#45 Thread Guide

#11K Needle Plate (See Left Page)

12%% Screw (CTO712 9/64"-40%7.5)
§84% Screw (C06-26 M5-0.8%10)

4 Balance Weight

1844 Screw (CT0724 M4-0.7*16)
#h & Washer

Y51 GuideBlock

#FE Connecting Rod

E#tHl& Needle Bearing
#7384 Rod Pin

R Oil Wick

Y& Slide Block

FLZE Plug
2% Screw (CT0618 M8-1%16)

Hp 43 P8 Thread Eyelet

#4520 Thread Guide Asm.
228 Thread Guide

A\ CXD2000 / CXM2000 / CXM2500 EH

-14-

e e S T N T e e e S S e R e S N I S e NS I L



8. CTD9000 / CTD9711 / CXD2000 / CXM2000 / CXD2711 / CXM2500
JERFAl EELAH B =44 Presser Foot Components

[ — |

CTD9000 / CXD2000 / CXM2000 / CXM2500 #EV A

v

Fakim (CTD000 / CXD2000 / CXM2000 / CXM2500 ) 12 FH

FFak B $180 Number Of Needle / $tHE Distance Of Needles
Ref No. Description 2 Needle/4.0 [ 2Needle/4.8 3Needle/4.8] 3Needle/5.6 | 3Needle/6.4
15 Presser foot asm 5220PF00404 [S5220PF00484 [5220PF 00485 | 5220PF00564 | 5220PF 00644
CTD9711 / CXD2711 #%AUF
FFat B $18 Number Of Needle / gt §E Distonce Of Needles
Ref.No. Description 2 Needle/4.0 | 3Needle/4.8 [ 3Needle/5.6 | 3 Needle/6.4
47 | proccct® . | seeepriia00 | seeepri1480 | S22EPFIISED | S2REPF1I640

Presser foot tongue

=24 B #t# Number Of Needle / #FFE Distance Of Needles
Ref No. Description 2 Needle/4.0 [ 2Needle/4.8] 3Needle/4.8] 3Needle/5.6 | 3Needle/6.4
49 B 5224PF00400 [5224PF00480 [5224PF 00481 | 5224PF 00560 |5224PF 00640
Presser foot asm
49-B BHE S5224PF0040A [ 5224PF0048A [ 5224PF00481A | 5224PF005S6A | 5224PF0064A

_15_




8. CTDY000 / CTD9711 / CXD2000 / CXM2000 / CXD2711 / CXM2500

ERRA B A e Z42F Presser Foot Components

FF 5%
Ref.No.

* *
NI R U U N

10
11
12
13
14
15
15-A
*16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
*34
*35
36
37
*38
39
40
41
42
*43
*44
45
46
47
47-A
48
©49
©49-A
©49-B
50
51

Yk} 4R 5%
Parts No.

2220000801
2240000802
2220000803
2200000804
2200000805
2240000806
2200000807
2240000808
2200000809
2200000810
2200000811
2220000812
2220000813
8MH85240300A
5220PF0356M
4UTB000411
2200000817
2220000818
2240000819
90SP0416
8MB85240607K
2200000822
8MB95301407K
22400008241
8MC95300606F
2240000826
2240000827
8MK95301407A
8MB05320509G
2310001012
2310001207
2310001013
22400008331
8MP06401011A
2240000835
SMMO06401210A
8MC95300808E
2240000838
2240000839
2310001017
8MB03200405A
222A0000842
2310000343
2310000344
220A0000825
2240000846
8MB85240605A
222A0000843

220A0000843
220A0000844

#

Description

fi

R JJEA%E 02 Spring Regulator
R Lifter Connecting Plate

B2WE Nut

5% Spring
JERHAIEE 455 Presser Bar Clamp

B Drive Arm

Y5 Guide Block

R Link
JHEE Spring

JBRHAI#%E Presser Bar

FESH A Oil Separator
FR&Eh¥E Stop Collar

[&] & Y 7] Knife

1844 Screw (CT0813 M3.5-0.6%3)
CTDI000ERRA! Presser Foot(See Left Page)
1844 Screw (M3.5-0.6%8)

% Spring
AR Link

HEFsiEE Safety Plate Holder

HE Lever
THESY Spring Pin

1245 Screw (CT0637 M3.5-0.6%6)

TEArER Collar

1222 Screw (CT0620 M4.5-0.75%14)
#ifr Shaft

1245 Screw (CT0823 M4.5-0.75%5.5)

JHEE Spring
%R Link

1844 Screw (CT0837 M4.5-0.75%14)

184% Stud (CT0802 M5-0.8*5)
BB Washer

I EE Corrugated Ring

125 Stud

A Lifter Arm

B2%% Screw (MT0234 M6-1%10)

FRALA Stopper

J24% Screw (F1103 M6-1%12)
1245 Screw (CTO806 M4.5-0.75%8)

#ifr Shift

5SS Spring
#4 Pin

1245 Screw (FT0548 M3-0.5%*4)

[REfERAH Stop Collar Asm
1845 Stud

125 Stud

EfrEE4H Collar Asm.
OffZHiE& O Ring

CTD9711BRH Presser Foot(See Left Page)

124% Screw (CT1002 M3.5-0.6*6)
R %202 HE4H Spring Regulator Set

JERHA Presser Foot

1844 Screw
JERFAIE Press Foot Tongue

JERBAIAZ 45 R 4H Presser Bar Clamp Set

YEiE4H Guide Block Set

* AR RUEL A | UI4R (UT 51 BFA (R

* For basic model only. Not applicable to thread trimmer (UT series) series.

© #55E 5 Custom-made Item

-16-

HiIH=E
Amt. Req.

— = e = e e e = ND R e e e e e e e e e e DND R e = = DD = = = DD = DD R e e e e e e e e ND R b e e e e e e e e e e



9. CT9000 / CT9711 / CTD9000 / CTD9711 / CXD2000 / CXM2000 / CXD2711
CXM2500 ZEEfsREEE1#%ME Spreader Mechanism

_17_



9. CT9000 / CT9711 / CTD9000 / CTD9711 / CXD2000 / CXM2000 / CXD2711
CXM2500 ZEefdrBaF#RE Spreader Mechanism

FF 5%
Ref.No.

O~ ON LN AW

Yk} 4w 5%
Parts No.

5220SL.00560
2200000902
8MNO05320500E
90NB222613
2200000905
90SCR220
8MB04280807K
2200000908
2200000909
2200000910
8MA06400510A
2200000912
8MC95300606F
2200000914
SMMO06401610A
2200000916
2220000917
8MN06400600A
2220000919
2220000920
2200000921
2200000922
8MNB5240300A
22000009241
8MB04281207K
220A0000926
220A0000927
66801
222A0000929
222A0000930
222A0000931

#

Description

fié

HEEMAR4E4RET Spreader
f@ais Bccentric

124% Screw (CT0903 M5-0.8%5)

HEHEfK Needle Bearing

#FE Connecting Rod
B FHCHZH1ER C Ring

1244 Screw (CT0215 M4-0.7*8)

P& Washer
B $H Rod Pin

P& Washer

J2IE Nut (CT0533 M6-1%5)

FErER Collar

i84% Screw (CT0823 M4.5-0.75%5.5)

SEFE A Lever

i84% Screw (CT0625 M6-1%16)
#fy Shaft

#FE Connecting Rod

1245 Screw (CT0244 M6-1%6)

#HAE$H Rod Pin
il Crank Shaft

& Washer

FEfirER Collar

12%% Screw (UH0302 M3.5-0.6%3)
BB Spreader Arm

1844 Screw (CT0239 M4-0.7%12)

ENrER4H Collar Asm
TEArEELH Collar Asm

4R Oil Wick

SEER AR Lever

R Daim4H Collar Asm
R CofiaH Collar Asm

-18-

HirHE
Amt. Req.

U UG NG Y SO R G UGy NG Y GHGy GHGHG NG Y SGHI VGRS GRS GG G GRS UG N Y S U



10. CXD2000 / CXM2000 / CXM2500 / CXU2000 / CXN2000
(EASERENMERE  Looper Driving Mechanism

_19_



10. CXD2000 / CXM2000 / CXM2500 / CXU2000 / CXN2000

sEAR S ERENTERE Looper Driving Mechanism

FF 5%
Ref.No.

QO LY LY LD LY LY LD LY LY LD DD DD DD DD DD DD M = = = = b b vy o

Y1 kL 4w 5%
Parts No.

5220L.L00560
8MB85240605A
2200001003
8MB&5241006K
2200001005
26000010062
SMN06400600A
2100001505
66790
2220001010
2200001011
22200010121
2200001013
2600001014
SMB&5241106A
2200001016
22700010171
SMN04280400A
2200001019
22000002471
2220001021
220A0001022
22200010231
8MB05323009B
2200001025
2200001026
2200001027
8MA05320408A
2200001029
2200001030
8MNO05320500E
90NB263013
2200001033
2200001034
8MB95301407K
2200001036
2200001037
8MB95301008A
22000010391
2100000328
2600001041
SMMO06401610A
2200001043
2200001044
2200001045
SMNO8500800A
2200001047
220A0001048
220A0001049
220A0001050
260A00010511
2100000640
66300

%

Description

T

T 4E4RE Looper
222 Screw (CT1002 M3.5--0.6%6)

4EAR8 I Looper Holder

222 Screw (CT0621 M3.5-0.6%10)
E4PE Washer

il Bushing

1844 Screw (CT0244 M6-1%6)

JHME Oil Tube Joint (SH1505)
JHE Oil Tube (@29 * @5*35L)

YEBRE TEE Slider Holder

E4PE Washer

V&8 Guide Block
VEBR Slide block

YR E & Slider Holder

#24% Screw (CT1015 M3.5-0.6%11)

45 Washer
JHES Ol Seal

1842 Screw (CT0229 M4-0.7#4)

1E#EELH Thrust Plate

FLZE Plug
sEAR S EREhEH Looper Drive Bar

HHAA4H Connecting Rod Asm

il Bushing

1244 Screw (CT1024 M5-0.8%30)
45 Washer

SRR EARSS Adjusting Pin

b A

SHEESY Spring Pin
BENE Nut (CT1028 M5-0.8%4)

FLZE Plug

{0 Eccentric

222 Screw (CT0903 M5-0.8%5)
Festili7K Needle Bearing

AR Rod

S Connecting Rod

222 Screw (CT0620 M4.5-0.75%14)
M A Ol Splasher

FEAZH Orient Guide

1245 Screw (SS033-01-16 M4.5-0.75%10)

AhAA Lever
F1.Z€ Plug

HRENEF Rocker Arm

1844 Screw (CT0625 M6-1#16)
1 HEEARE Thrust Washer

1 HEfl& Thrust Bearing

fifr Shaft

1244 Screw (CT10461 M8-1.25%8)
E4PE Washer

Ai4H Lever Asm

HHAA4H Connecting Rod Asm

EAE4H Connecting Rod Asm
#l1#8i4H Bushing Asm.

P& Washer

JHI%R Oil Wick

-20-

HiIH=E
Amt. Req.

(SR NG i i G O N T N JSEU NG T (S J SH GG UG G N Y S RS N G G G N Y SO GRS N Y G G GRS N Y N Y SO NS N Y - J G oy G Gy G GRS N S G G U



11. CXD2000 / CXM2000 / CXM2500 / CXU2000 / CXN2000
AL B Feed Control Driving o




11. CXD2000 / CXM2000 / CXM2500 / CXU2000 / CXN2000

LA RE Feed Control Driving

Fr 5%
Ref.No.

0O~ O\ L W

e NN O T R U N N N N N N N N R O T U R T U N N S N N N N N e el el i el e
RO NN I BNG e NV BN R VO INC I BV I - BN Iro NE VRN NI VOIS I I e ING e NE I R VO I S R =R NG s B e N D IR DU I NG S o S o Ry S R U I S N U SR DU NO R SN

Yokl 4w 5%
Parts No.
2600001101
8MN06400600A
90SCRO70
2200001106
2600001105
90NB252910
8MNO05320500E
2600001108
2200001111
2600001110
8MN04280600C
2600001112
2200001113
SMMO06401210A
2600001115
2600001116
2600001117
8MN05320600A
2120000348
90ST0310
2274111453
2600001122
2600001123
66800
2200001241
2200001122
26000011271
SMMO04281207A
2600001129
2600001130
2600001131
8MN06400800C
8MN04280400A
900OR090
26000011354
2600001136
2600001137
2600001138
260A0001139
8MB04280807K
2600001141
2200001142
2600001143
SME04281408A
2200001025
90SWO050
8MMO05320809A
900R0517
2600001149
2600001150
2600001151
26000011521
90SP0310
8MB03200606B
23100008211
2310000809
2310000808
8MNO05321000E
8MNO03200500A
260A0001160
8MNO06400500A
2600001213

#

HHA% Lever

it

Description

12i4% Screw (CT0244 M6-1%6)
CJF il /12 C Ring

CI i FH#1EE C Ring

AR Rod
Hgt#dE Needle Bearing

12%% Screw (CT0903 M5-0.8%5)

{l/Cadi Eccentric
HAEFH Rod Pin

#HiF Rod

1224 Screw (CT1104 M4-0.7%6)
AR Link

S Link

222 Screw ( F11-03 M6-1%12)
HHA Lever

A Rod Pin

SFHESNE Eccentric Collar
122% Screw (MT0729 M5-0.8*6)

£ H Connection

Efr#Y Knock Pin
SEEETH Pin

AR Calif Eccentric

S Link
S Oil Wick

HFEGH Pin

SN Pin
SR O Eccentric

18%% Screw (CT0202 M4-0.7%12)

#HF$4 Rod Pin
7K & Bracket

HFEEH Rod Pin

18%% Screw (FT0502 M6-1%8)
12%% Screw (CT0229 M4-0.7+4)

OJFiER O Ring

FHEE Spring
SN Pin

2B Shaft

FZEHEHARE Lever
ZEBSEHAREAE Lever Set

§24% Screw (CT0215 M4-0.7*8)

FZHZIECHR Regulator Plate

1F#ER Stopper
fEEs Spacer

18%% Screw (C1140 M4-0.7*14)

#FE Washer
JEEE A Spring Washer

2% Screw (CT1145 M5-0.8%8)

OffiHiE8 O Ring
BEME Nut

W25 Stud

1-Eh$H Stopper Pin
i R/ Lo Eccentric

5E e Pin

1222 Screw (MT0851 M3-0.5%3)
FHEE Spring

BEAEGH Regulating Plate

&R Regulating Gear
222 Screw (MT0843 M5-0.8*10)

12%% Screw (STBO116 M3-0.5%5)

FHE2IZHE4H Adjusting Screw Asm.
2% Screw (CT0513 M6-1%5)

TEfirEE Collar

-22-

B HE
Amt. Req.

e E e e e e e S T e e e S NG I e e N N I N I e e e e e e e e e e e e e e e e T e S e e R e N R U S I e e N e SN S S S (O I OO B = O T =



12. CXD2000 / CXM2000 / CXM2500 / CXU2000 / CXN2000
Bt AR EEE%E Needle Guide And Feed Dog Driving

r———-
ltﬁ -@m:

7 Y ___

S B S 8 w——{ @4{]

i I |

| I |

: ,&/ J

> \\\

e 478 $l B Distance Of Needles
Ref.No. Description 4.0 48 5.6 6.4
34 ; A 5220FD00563 5220FD00563 5220FD00563 5220FD00643
Moin Feed Dog
BIIAATE
35 Diff Feed Dog 5220DF 00560 5220DF 00560 5220DF00560 5220DF 00640
: 4
36 AR 5220DG0016 5220DG0016 5220DG0016 5220DG0017

Feed Dog Asm.

_83_



12. CXD2000 / CXM2000 / CXM?2500 / CXU2000 / CXN2000
e BLA I EEENf%RE  Needle Guide And Feed Dog Driving

¥ 5%
Ref.No.

~ O\ AW

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
*52
53
54
55

Ykt 4w 5%
Parts No.

2600001201
8MNO04280400A
2600001203
8MB03201006A
2600001205
5220NG00563
8MB03200606K
2600001208
2600001209
5220NG00562
2600001211
26000012121
2600001213
26000012141
26000012151
26000012161
2600001217
8MB05322109A
8MB05321609X
2600001221
90SCR110
8MB03200306X
2600001224
8MNO06400500A
2600001226
90NB101313
2600001228
2600001229
2600001230
2600001231
2200001232
2200001245

8MB85240806K
2600001238
8MB04280807K
26000012401
2600001241
8MB05322209K
2600001243
2600001244
8MN03200400C
8MB05320907A
66800
2200001243
2600001249
8MB75180605A
2600001251
5220NG00561
260A0001253
260A0001254
2100000223

* e I Custom-Item

#

Description

fi

ESHEREN L% Eccentric Cam
2% Screw (CT0229 M4-0.7%4)

HEHEHHART Lever

2% Screw (CT1204 M3-0.5%10)
B2 $EE Needle Guide Holder

HilZE$T 2% Needle Guide

1244 Screw (CT1207 M3-0.5%6)

HETHEENHIT Lever
1%L Needle Guide Holder

%5125 Needle Guide

FEEE Felt

il Crank Shaft
TEArER Collar

il Crank Shaft

G Pin
G Pin

AR Link

1842 Screw (CXD1219 M5-0.8%21)
2% Screw (CXD1220 M5-0.8%15.5)

#iff Shaft

CIP il HI#11ER C Ring

i8%% Screw (UTB0436 M3-0.5%3)
FEFBE Felt

i24% Screw (CT0513 M6-1*5)

A Guide
FE#tHl& Needle Bearing

Y& Slide Block

FE AP BEE)EE Feed Dog Seat

BA AR BEEN ) Feed Dog Seat
EFHE Felt

AT E A #8 Locator Key

JEPR Slide Block
T 3EAA B Main Feed Dog(See Left Page)
El3E47%5 Diff. Feed Dog(See Left Page)

AR5 4H Feed Dog Asm. (See Left Page)

124% Screw (CT0635 M3.5-0.6%8 )
AR R, Guide

i84% Screw (CT0215 M4-0.7%8)

G Pin

AR Link
1844 Screw (CXD1242 M5-0.8%22)

HHAA Shaft

HIESH Pin
i84% Screw (CT1242 M3-0.5%4)

124% Screw (CXD1246 M5-0.8%9)

R Oil Wick

FL.ZE Plug
$5H Defender

1245 Screw (CTS0221 M2.5-0.45%6)

1%L Needle Guide Holder
%5125 Needle Guide

¥ A EREEEAH Feed Dog Seat Asm

Bl X EERENEE4H Feed Dog Seat Asm

AR5 Washer

-24-

HirHE
Amt. Req.

[N I e e e e S T SN e e e R e e e N I e N B i e e L P e e e e e Y S T e N B e e e e S B e e e L e e > N e B S NS T



13. CXD2000 / CXM2000 / CXM2500 / CXD3800 &£t Lubrication System




13. CXD2000 / CXM2000 / CXM2500 / CXD3800 /Eeﬁ/j%"f%zﬁ Lubrication System

7 9% Ykt 4w 5% % T HrHE
Ref.No. Parts No. Description Amt. Req.
1 2240001301 #GHI#% Oil Receiver 1
2 2240001302 JHE Oil Tube 1
3 2240001303 IESH 1 Nozzle 1
4 2240001304 JHEHEEE Oil Tube Joint 1
5 22400013051 #&H Defender 1
6 2210001352 #if Shaft 1
7 2210001353 [F:825 Cover 1
8 2210001311 FLZE Plug 1
9 2210001310 JH%3 Oil Tube 1
10 8MMO04284007B 1844 Screw (CT1310 M4-0.7%40) 4
11 2200001311 125 Oil Filter Cover 1
12 8MB04281207K #84%% Screw (CT0239 M4-0.7%12) 3
13 2200001313 O ZH3& O Ring 1
14 2100001521 g Es Oil Filter 1
15 2200001315 e s EEE Oil Filter Joint 1
16 2200001316 #0%% Filter Screen Clamp 1
17 2600001317 49#K Filter Screen 1
18 2200001318 SEFBE Felt 1
19 66790 JHE Oil Tube (@29 * @5*410L) 1
20 8MNO04280400A 1844 Screw(CT0229 M4-0.7%4) 3
21 2210001354 [0 Cover 1
22 66792 JHE Oil Tube ( 84.6 * ©6.3 * 420 L) 1
23 2100001536 J&# Latch Spring 10
24 2220001324 JFEH 72 Rotor Case 1
25 2220001325 BE[AfE One Way Valve 1
26 66792 JHE Oil Tube ( 84.6 * 6.3 * 110L) 1
27 2260001327 HEHEUE Oil Tube Joint 1
28 66792 JHE Oil Tube ( 04.6 * §6.3 % 35L) 1
29 2100001535 HEHEUE Oil Tube Joint 5
30 2100001533 125 Stud 3
31 2220001331 #4 Pin 1
32 66792 JHE Oil Tube ( 84.6 * 86.3 %30 L) 1
33 26000013331 JHE Oil Tube 1
34 66792 JHE Oil Tube ( 84.6 * ©6.3 * 220 L) 1
35 2600001335 1M Stud 1
36 26000013361 125 Stud 1
37 2100001534 FARE Washer 13
38 2200001338 125 Stud 1
39 2220001339 1E[E1ff& B8 Bracket 1
40 2220001340 JH™E Oil Tube Joint 1

-26-



13. CXD2000 / CXM2000 / CXM2500 / CXD3800 &£t Lubrication System




13. CXD2000 / CXM2000 / CXM2500 / CXD3800 /Eeﬁi%’f%zﬁ Lubrication System

Fr 9% Ykt 4w 5% % T HrAE
Ref.No. Parts No. Description Amt. Req.
41 2200001341 2R Worm Gear 1
42 8MA06400510A HEME Nut (CT0533 M6-1%5) 2
43 SMMO06402010A 2% Screw (SH04-44 M6-1%20) 2
44 2200001344 JHE Oil Tube 1
45 2600001345 JHE Oil Tube 1
46 22200013461 A Nozzle 1
47 26000013471 FEMR Separate 1
48 2220001348 S R Oil Tube Holder 1
49 2220001349 FER Steel ball 1
50 2600001350 #&H Defender 1
51 8MB03200506K 2% Screw (CT0525 M3-0.5%5) 2
52 2270001352 JFR%E Pressing Latch 1
53 22200013531 [E]U%ZE Pump Body 1
54 2200001354 AN~ Outside Rotor 1
55 2200001355 WEET- Inside Rotor 1
56 2200001356 B ZE Rotor Case 1
57 22200013571 #ify Shaft 1
58 2200001358 £} Cover 1
59 8MC04280807D 2% Screw (CT0130 M4-0.7%8) 1
60 2260001380 5% Spring 1
61 66800 4R Oil Wick (10L) 1
62 900R030 JHER Oil Rin 1
63 8MC04280507D 12%% Screw (CT0122 M4-0.7%5) 6
64 8MA85240306B HEME Nut (FT020112 M3.5-0.6%2.8) 1
65 2200001365 JHE Oil Tube 1
66 2220001366 P9#E-- Inside Rotor 2
67 2220001367 SNET- Outside Rotor 2
68 2220001368 JH4E Oil Mesh 1
69 2220001369 #HEEE Latch Spring 1
70 8MC03201306D 1844 Screw (UTB0335 M3-0.5%12.5) 1
71 8MA03200306A BEIWE Nut( FTBO111 M3-0.5%3) 1
72 2220001372 SEFBE Felt 1
73 66790 JHE Oil Tube (929 * @5*630L) 1
74 2220001374 JH"E Nozzle 2
75 227A0001375 2%4H Pump Asm 1
76 8MB04280608A 1844 Screw (UTB0130 M4-0.7%6) 1
77 2270001377 % Spring 1
78 22700013781 JH%% Spring 2

-28-



14. 66707 4328 Thread Stand 66707

B KR 77X
g %
AKX,
K55

Y

S
X
Y

S5
V
4 9B
Bz B
R REIRAIA S
SIS
LLRGIRES

77

_89_

SR
RIS
(245404

CESITARS

< v“
R
3
3

,,.
X
R

Q

S

X

25

Y

<

3

ARISE
NSNS
K

R
NS
1\

S
S

25

N
2

R
RIS
DA

R
X




14. 66707 4#2E Thread Stand 66707

FF 5%
Ref.No.

S0 00N AW —

[USIULI NI NS NS T NS I NS I NS T N I N T N T N T e e e e e e e S =
— OO0 WA WND— OOV JON WA WD —

Y1kl 4R 5%
Parts No.

667051
667052
667053
667054
667055
667056
667057
667058
667059
6670510
6670511
6670512
6670513
6670514
6670515
6670516
6670517
667061
6670519
6670520
6670521
6670522
6670523
6670524
6670525
6670526
6670527
6670528
6670529
6670530
6670531

o TH

Description
18 Rod Cup

4 Upper Thread Stand Rod
$£0E Joint

HE Lower Thread Stand Rod

#MEE Washer

H20E Nut

$#E Bracket
124% Screw

H20E Nut

124% Screw

JEE Arm

$#E Bracket
248t Thread Guide

4898 Spool Set for SH6005

48 dh Spool Pin

0 Spool Retaining Fig
e fE® Seat

4RH%EE Spool Set Bracket

THEEEEE Spring Washer

B20E Nut

2L Thread Guide
4% BE Spool Set Bracket

FeA Clamp

124% Screw

THEEEEE Spring Washer

HEME Nut
FE12 Support Rod

124% Screw

H20E Nut

KiEs% Wood Screw

248 Thread Guide

-30-

HiIH=E
Amt. Req.

i e e S N SN SN S U B, TS O, B, B B i e e e e S O I e L L e e



15. CTD9000 / CTU9011 / CXD2000 / CXM2000 / CXM2500 / CXN2000 / CXU2000

HEELT4 Supporting Board

12
14
15

0
—

13




15. CTD9000 / CTU9011 / CXD2000 / CXM2000 / CXM2500
CXN2000 / CXU2000 #E&kHF 4~ Supporting Board

7 9%
Ref.No.
*1
2
*3
4
*5
:k6
*]
*Q
*9
*10
*11
12

13

14

15
16

17

Ykt 4w 5%

Parts No.
8SAT79180613A
2200001512
66943
2200001504
90SWO070
8MA06400612A
8MB06406507B
8MB06401607M
8SC79187827B
2200001510
2200001511
66811-9

66811-10

66811-13

66811-15
66811-20

220A0001519

* RRENIRSR B R ZE:

“ TH

Description

BEWE Nut (CT1514 5/16"-18%6)
HFEA Supporting Board

TR EEHE Rubber Cushion

AR5 Washer
FHEEEARE Spring Wahsher

B2IE Nut (SH0242 M6-1%6)

1245 Bolt (CT1507 M6-1*#65)
1245 Stud (CT1503 M6-1%16)

% iEtE Bolt

AR5 Washer

18 E8 Rubber Washer
CTD9000/CTD9085/CTD9311/CTD9711/CTD9811/CXD2000/CXD2311
CXM2000/CXM2311/CXM2500/CXN2000/CXU2311/CXN2311

- #E=0FA I B # K Open-cut Table Top Type
CTD9000/CXD2000/CXD2311/CXM2000/CXM2311/CXM2500/CXN2000
CXU2311/CXN2311 2} =0EM Semi-submerged Type

CTD9000/CTD9711/CXD2000/CXM2000 / CXN2000 / CXM2500

F# =X EEH Standard Table Top Type
CTD9042 - #k=(Fa &Y Al Open-cut Table Top Type

CXD2311/CXM2311/CXN2311/CXU2311

F#=0EM Standard Table Top Type
HEARIE4% 6] Table Screw Package

-32-

HirH=E
Amt. Req.

Ao~ P~ PP PDMOOPS~DND©



15-1. CX2000 ZE#L[$4- Supporting Board For CX2000

o0}
—




15-1. CX2000 ZE#ELFF4 Supporting Board For CX2000

Fr 5%
Ref.No.

RN R O E N D S S0 00 AW —

Ykt 4w 5%
Parts No.
2610001501
8MB06404609S
66943
2200001504
90SW070
8MA06400612A
8MB06406507B
8MB06401607M
8SC79187827B
2200001510
2200001511
2200001512
2220001513
8SAT9180613A
2220001515
8WF03131706A
66811-5
66811-6

66811-8
66811-11

66811-19

CZ

Description

772 Belt Cover
1244 Screw (C15-02 M6-1*#46)

SRR Rubber Cushion

E4PE Washer

THEEEE Spring Wahsher
B2NE Nut (SH0242 M6-1%6)

1245 Bolt (CT1507 M6-1%65)

1245 Stud (CT1503 M6-1*16)

R IERE (CT1509 5/16"-18*78))Bolt
E4PE Washer

28 Rubber Washer

HEFEAMN Supporting Board

HeEEAH Rubber Washer
B2NE Nut (CT1514 5/16"-18*6)

772 Belt Cover

RIZ£ET Wood Screw (SH1707)

CX200 =B OAIEH Open-cut Table Top Type

CX2000 = CEEAR Semi-submerged Type

CX2042 _F#=C5H O AYEEK Open-cut Table Top Type

CX2000 _F#k=CEEAY Standard Table Top Type
CX2311 F#k=0E Standard Table Top Type

-34-

HiUH=E
Amt. Req.

L e O L S e e R A e e S i NS )



16. CTD9000 / CXD2000 / CXM2000 T.E KZFfff4 Accesseries




16. CTD9000 / CXD2000 / CXM2000 T H K4 Accesseries

Fr 9%

Ref.No.

*1

16

Yokt 4w 5% e T
Parts No. Description

------------------ CTD9000 / CXD2000 $Z=llF54H Control Box Asm.

2240001602 J&EE Light holder bracket

2240001603 #& LED light

2240001604 EF 4% Power connector

224A0001605 J&4H Light Asm.

2240001606 <725 Holder Bracket

4UTD000254 4 Cord Clamp

/TLO01 J&4H LED Light Asm.

66715 A1 Oil Container

66636 FNERF Spanner 3MM

66637 AR Spanner 4AMM

66612 HE1EI T Wrench 10MM

66613 BHII4RF Wrench 7/8MM

66690 T Tweezer

66725-11-5 {# F#T Retainer Needle

------------------ CXM?2000 #ZEiFg4H 160X-4-K1-220 Control Box Asm.

66671 RIA—F#E T Wooden Handle Flat Screw Driver

66639 7NERTF Spanner 1.5MM

66667 JINEEF- Screw Driver (Small)

2200001620 28 H #5354 Safety Plate Support

2200001621 *E 2 H $% 22 Safety Plate Holder

2200001622 8 H $% Safety Plate

8MC06401008E %Z% Screw (CT0832 M6-1*9.5)

8SB36400810E 2% Screw (CT1624 9/64"-40%8)

8SA36400306A HEHE Nut (K09-09 9/64"-40%3)

8MB03200405A 2% Screw (FT0548 M3-0.5%4)

2200000228 P& Washer

/EG005 ZfEiZH Fabric Guide Asm.

4EG0050101 FE IR Plate

4EG0050102 i Fabric Guide

4EG00501031 i Fabric Guide

4EG0050104 12 Stud

8MB04280608A 122 Screw (UTB0130 M4-0.7%6)

220A0001632 28 H $54H Safety Plate Asm.

66451 E;EZEE Paster

66831 T E£S Bag

--------------------- Z{A4Af Parts List

--------------------- {5 Az BHE Instruction Manual

66840 ZE4R 4% Threading Bar

2100001521 #EEEs Oil Filter

66722 JE=F Oil Funnel

66848 [FEEEE Mechine Cover

66721 JHEE Oiler

66720 #5734 Silicon Oil

4UTB020306 Hi 4% Plastic Binding Wire

8TE03440806A I24% Screw

8MB04281007K 12%% Screw ( CT1237 M4-0.7%10)

90DW040 HET#4FE Disk Washer

* CTD9000 / CXD2000 FZEmIFEtEEM B K E ~ RUSRSEERE
ok ZEELZH I E Must be sold in complete set
A\ CXM2000 S H (#EfiFE RS 2 E

RGBS )

1 7

37 38

£X B [ERLE

CTD9000

6CT6300-1M-06-01 6CT62M0-4-07-10

CX2000 / CXD2000 / CXM?2000 6CXD630A-1-12-06

6CXD62MA-01-12-06

A CXM2000 CTD9000 / CXD2000

FERC B

-36-

HArHE

Amt.Req.

YR SSRGS SRR GG GG N, YGRS G GRS S GGG R R R GG N Y GRS RGN

— o DO DO e



16-1. CT9000 / CX2000 L H K i Accesseries For CT9000 / CX2000

7
N\

<,/,



16-1. CT9000 / CX2000 T.E K4 Accesseries For CT9000 / CX2000

Fr 5%
Ref.No.

I USRI UC I UC I U U I UC I UL IR OO RN UL TN MO NG T NS T N T NG T NG T NG T NG S NG T N S Sy Gy Sy g Sy S S U Sy
S O N AN N RO S S IR R RO RN E S 00 a0 N s OO —o VoI AW =

Ykl 4w 5% %4 it
Parts No. Description
66700 B4R 4H Pedel Complete
66695 ##{%4H Chain Set
66340 ZELR 45 Threading Bar
2100001521 g ES Oil Filter
66722 Y@=} Oil Funnel
66848 [5EEE Mechine Cover
66721 JHEE Oiler
66720 #3H Silicon Oil
66715 JHIEE Oil Container
66636 7NFRTF Spanner 3MM
66637 7NFRTF Spanner 4MM
66612 MEFEHRF- Wrench 10MM
66613 B 13K F Wrench 7/8MM
66690 $ T Tweezer
66725-11-5 ST (5 285 ) Retainer Needle
66671 RIH—FA#EF Wooden Handle Flat Screw Driver
66639 7NAERTF Spanner 1.5MM
66667 JINEEF Screw Driver (Small)
2200001620 2 H 58 Safety Plate Support
2200001621 = H $828 Safety Plate Holder
2200001622 Z H $% Safety Plate
8MC06401008E 1222 Screw (CT0832 M6-1%9.5)
8SB36400810E 222 Screw (CT1624 9/64"-40*8)
8SA36400306A B2 Nut (K09-09 9/64"-40%3)
8MB03200405A 222 Screw (FT0548 M3-0.5%4)
2200000228 FhFE Washer
/EG005 ZfEZH Fabric Guide Asm.
4EG0050101 +EPE Plate
4EG0050102 5 Fabric Guide
4EG00501031 5 Fabric Guide
4EG0050104 1EFE Stud
8MB04280608 A 1222 Screw (UTB0130 M4-0.7%6)
8MB03200405A 222 Screw (FT0548 M3-0.5%4)
66451 R4 Paster
66831 T.HE%% Bag
--------------------- EA4F Parts List
--------------------- {FEFEREAE Instruction Manual
66200 i/ PRESE Guarautee
220A0001632 2 H $54H Safety Plate Asm.
~ - 37 38
ke EX Z RIS
CT9000 6CT6300-1L-05-12 6CT62MO-1-05-12

CX2000 / CXD2000 6CXD630A-1-12-06 6CXD62MA-01-12-06

-38-

HirH=E
Amt.Req.

[T SSRGS N Y USSR S GRS U N Y G G N Y S GRS GG G VG S G VGG VA GRS G G VG S G Y

—_ —



|
W
i

CX2000-0-0JCICIM
CX2000-0-LJCJCIM

CX2000/CXD2000/CXM2000 GAUGE PARTS LIST

CX20A3-0-00JLJLIM  CXD20A3-0-0L1ILIM

CXD2000-0-00JLILIM
CXD2000-0-L1CICIM

CXM2000-0-0 LJLICIM
CXM2000-0-LJLICIM

CXM20A3-0-0LJLILIM

Main Parts
55 A W
Tt
4
B\ g NN\ | |
1| Presser Main Diff . .
N%Zoll 25\ [Throat plate| foot asm | feed dog | feed dog [Needle clamp|Upper looper{Lover looper|Needle guide|Needle guide| Needle
e , \ 5 S ﬁl&:ll:lrn ,%:,. ALaas TN
eea m4r.q0 5222%?6%401 5225%??}]0404 . 5220?@%1400 HERR MR A B .
g ég SSSSlESSQ‘Ei gggggggggi 2 222%%%%‘%23 5220500560 | 5220LL00560 | 5220NG0563 | 5220NG00S62 ¥ 1l
3| 64 [5020TP00642 | 5200PF 00644 [ RRIMERT L SRRE 1 5557 )(() 0640
% CX(J 2003 RBIAR=S—, HE GAUGE B
CX2000-0-00J0J0OH  CXD2000-0-0 DJOOH CXM2000-0-0 DOOH
CX2000-0-DJO0H CXD2000-0- DOOH CXM2000-0- OOOH
Main Parts
T %
Tt . %
il
B\ 4 Y\ NG | |
| Presser Main Dif f . .
2\ g5\ [Throat plote| foot asm feed dog | feed dog |Needle clamp|Upper looper|Lower looper|Needle guide|Needle guide| — Needle
Needle\ mm AL B ERETE iz SHHE _HiERRsh T ihEsh AIEST ®ES gt
2 | 40 | 5222TP00400 | 5220PF00404 [t ReelIHIBR0 1 5oa0Nc00400
3| 48 | 5222TP00480 | 5220PF 00485 [l eclRIBS) 1 5050\C 00485 NREAS
3| 56 | 5220TP00SE6 | 52ROPFO0564 —=""tosomemme= T 5227NCD0S60 | 5220SL00560 | 5220LLO0S60 | S2RONGO0SE3 | 5220NGOUS62 |y 14
3| 64 | 5220TP00644 | 5220PFO0G44 (—LIE L SelIFIIOAT 1 5057N 000640




|
N
T

CX2000/CXD2000/CXM2000 GAUGE PARTS LIST

CXM2000-0-0 LILILIHL

CX2000-0-0 LICICIH]
CX2000-0- LILICIHL

CXD2000-0-0 LJLILIHL
CXD2000-0- LILICTHL

CXM2000-0- LICICIHL

Main Parts
s
2 R
Ef n 0~ S
' | Presser Main Diff | .
1 Throat plate| foot asm | feed dog | feed dog |Needle clamp|Upper looper|Lower looper|Needle guide|Needle guide| — Needle
Needle'\ mm £tk BRI R RIEATRER $1E ST T HEAES EIE=5a) BESt gt
3| 56 | 5260P00562 | SeR0PF0SE4 |20 RO09S0 | SESOBROOSED | o ensigg | 5205100560 | 52201100560 | SPRONGOS63 | S22oNGaoSe2 | UYIZBCAS
5260DG0001 # 14
CX2000-0-0000Ww  CxD2000-0-0 000w  CXM2000-0-0 CIOUIW
CX2000-0-00W CXD2000-0- OOHwW CXM2000-0- W
Main Parts e
£ N % W
= :
4
H\eN | NG |
T '
Presser Main Diff . .
8\ g5\ [Throat plote| foot asm | feed dog | feed dog |Needle clanp|Upper looper{Lower looper|Needle guide|Needle guide|  Needle
Needle\ mm £tk B %ﬁ%ﬁ% %’%ﬁggéﬁé}] $TE S AR RISt &8st £t
3| 96 | S2CUTPO0S6E [SEeUPRO0SeA |=—  vematle 1 e TN} ooy sy | soontLonsi | SoeonGoss3 | seeoncoosea | UYIZ80AS
3 | 64 | 52201P00G46 |5220PF 00644 B 522 7NC00640 § 11




|
~
T

CX2000-0-00J0JCIL
CX2000-0-0J0ICIL

CXD2000-0-0 LJUICIL
CXD2000-0- OJOICIL

CXM2000-0-0 DJLICIL
CXM2000-0- LIOEIL

CX2000/CXD2000/CXM2000 GAUGE PARTS LIST

Main Parts <
i \‘ | % W
2t
1
B\ o NN | |
Tl Presser Main Diff . .
& Throot plate| foot asm feed dog feed dog |Needle clamp|Upper looper|Lower looper| Needle quide | Needle guide|  Needle
Needle\ mm AL Al FREFES it =) SN HiEAges TiEARSE EIESEa]) %ELt gt
2 | 40 | 5222TP00402 | 5220PF00404 5220NC00400
2 | 48 | 52°2TP00481 | 5220PF00484 | 9220FD00563 / 5220DF00560 | 5020NC00480 Y1286AS
3 | 48 | 5222TP00481 | 5220PF00485 582%450016 5P20NC00485 | 5220SL00560 | 52201100560 | 5220NG00563 | 5220NG00562 ¥ 1l
3 | 56 | 5222TP00560 | 5220PF00564 5227NC00560
3| 64 | 5002TP00640 | 5220PF00644 (LIRS R DRI 5057N000640
CX2000-0-0000S CXD2000-0-0 JOOS  CXM2000-0-0 LIS
CX2000-0-JUuds CXD2000-0- LJUS CXM2000-0- OIS
Main
Parts % SO, @
Fia % i X ) ,‘d %
s\ \EtF jﬁf 8 ; I
&t Stitch plote | Presser Main Diff Aux
& Throot plate Tongpue foot asn | feed dog FeeolI dog | feed dog | Needle clomp |Upper looper|Lower looper | Needle guide | Needle guide | Neeclle
Neeole\nn $HiR SRS BT TR | RIXRE | EEBERE AR HiEGe | THEAES FIES5a]) %ELt gt
2|40 R e —) O5220PF00404 5220NC00400
D |48 L PRI TS000pF(0484| 5222FD00S60 / 5222DF00560 / 5222AF00560 |S5220NC00480 UY128CAS
3 |4g e L TR 15500pF(0485 e 5220NCO485 | 52208100560 | 5220LL 00560 | 5220NGO0S63 | 5220NG00S62 |,
3 [56 - 5220PF00564 02220010 5227NC00560
3 |64 *"“ﬂ'*’““5%%amp@m"“64“ 5220PF 00644 5227NC00640




|
=N
"

CX2000-0-00J1JCIS1
CX2000-0-0JOCIS]

CX2000/CXD2000/CXM2000 GAUGE PARTS LIST

CXD2000-0-0 LIS
CXD2000-0- LIOICIS]

CXM2000-0-0 LI0ILIST
CXM2000-0- LIS

Main
Parts % 2, >
5\ \EHE e~ , |
i Stitch plate |  Presser Main Diff Aux
& Throat plate Tongpue foot asn | feed dog | feed dog | Feed dog |Needle clamp|Upper looper|Lower looper | Needle guide | Needle guide | Needle
Needle\nm\| g SRS R TATRE | BATRES |EBNSTReE|  SHE | HIEIRSH | TAEARSH [HIES5T) wESt £t
2 |40 PelIRUeB Loccl LI | 5oo0pr 00404 5220NC00400
p | 4g el IPIeR Lol PLIE {ooo0pr (0484 5220NC00480
SoTTPTICs | So9aTPLTAR 5222FD00560 / 5222DF 00560 / 5222AF 00560 UY128GAS
3 |48 a0 eEe 5220PF 00485 e 5220NC00485 | 5220500560 | 5220LL00560 |5220NGO0S63 | S220NG00S62 |~ 1
3 | 5.6 EeIEUROR L ReeTLISGE {50o0pr 564 5222060010 5227NC00S60
3 | 6.4 PELIEUOR L SCCCTLIBHC Fooonpr 644 5227NC00640
CX2000-0-0 JOJS2  €XD2000-0-0 JOMS2  ©xM2000-0-0 OJOICIS?
CX2000-0- OOOS2  cXD200o-0- OJOOse CXM2000-0- OIS
Main Parts
i
20 \ % W
B\ gp I~ |
Tl Presser Main Diff . .
8\ g\ [Throot plate| foot asm feed dog feed dog |Needle clanp|Upper looper|Lower looper | Needle quide | Needle guide|  Needle
Needle\ mm R 5 I SIEETRES $TH GRS TSN AESt ®ES $t
3 56 | 5260TP00S60 | 5220PF00564 | 5260FD00S60 / S260DF00560 | 9227NCO0SE0
amt 5220SL00960 | 5220LL00S60 | S22ONG00563 | 5220NG00562 |  UY12BGAS
3 | 64 | 5260TP00640 | S220PF00644 5260DG0001 5227NC00640 # 1

X 6ARS =R NEREE, BA 56 S2 MY




|
o~
¢

CX2000/CXD2000/CXM2000 GAUGE PARTS LIST

CXM2000-0-0 LILILIS3

CX2000-0-0 [JLILIS3
CX2000-0- LJOJCIS3

CXD2000-0-0 LILILIS3

CXD2000-0- LILILIS3

CXM2000-0- CICILIS3

Main Parts
s \‘
= i:
B\e\ | TSNS
L T 1 1
Presser Main Diff . .
8\ ga\ [Throot plate| foot asm feed dog feed dog [Needle clamp| Upper: looper| Lower looper| Needle guide|Needle guide|  Needle
Needle\ mm AL BRI FREEE BETRER S HEE T RS HIEST %Eet gt
3| 56 | 5260TP00S61 | 52R0PF00564 | S260FD00S60 / S260DF00S60 | 5227NCO0SA
(i 5220SL00560 | 5220LL00560 | 52P0NGO0S63 | S220NGo0Sen | UT1e80AS
3| 64 | 5260TP00G41 | 5R20PFO0644 5260DG0001 5227NC00640 # 1
% ARSI T EHIEE, B 56 S3EMY
CX2011-0- CICICIM
CXD2011-0~- CICICIM CXM2011-0- OOICM
Main Parts
= % W
=
it ¥
it ¥ Presser Main Diff
8\ g\ [Throot plate| foot asm feed dog feed dog |Needle clamp|Upper looper Lower looper|Needle guide|Needle guide|  Needle
Needle'\ mn AL i I | IR e HEESy | TS AiEst HEs ¢t
2| 40 | 5222TPO040L | 5PPPPFII400 | comrpnnses ; soounrossgo | 92EONCO0400
. 4 12
©_ | 48 | ScelTPu0d8d | scecht 11480 533%516 OCCONCOOAS0 | o051 00560 | 5220000560 | SeRONGO563 | 5220NG00S62 UY# %?AS
3| 56 | 5220TP00S64 | 5222PF11560 5227NC00560
3| 64 |5e00TP00642 | Seeeprilsan RIS eI 500N E00640




|
o~
-

CX2013-0-

CXD2013-0- CIOIEIM - CXM2013-0- LIEIEIM

CX2000/CXD2000/CXM2000 GAUGE PARTS LIST

LIOEM

Main Parts % -
i *1“‘1 % %E%(
TH 1| @ B
B\ o) E&%
Y Presser Main Diff Aux , .
20\ g5\ |Throot plote| foot asm feed dog | feed dog | feed dog | Neeole clamp | Upper looper | Lower looper | Needle guide | Needle gude |  Neeclle
Needle'\ mm Stk oAl ERATREE | BUIEKTREN | SABDSATREN | ST HERST | TR RISt wESt 1
c |40 ggggiggi ggggiggjgg SAFDINS63 / SPODFISSe / Seebapizgey [PCCONCOOAO0
3 48 220
- 2NN, a05L00560 | S220LL00560 S220NGIIS63|5220NG00562|  UYIZBGAS
3 56 [9222TP13563|9220PF 00564 9227NC00560 # 11
3 | 64 [5222TP13643]5220PF 00644 20 D0643 | oCelELIeds [ sedliE IS 15557NC00640
CX2013-1- 0O
CXD2013-1- CIOIEIM - CXM2013-1- CJCICIM
Main Parts
B \‘ N
= | s
B\ | TSN
op i -
resser Main Diff Aux . :
&l Throat plate| foot asm feed dog | feed dog | feed dog | Neeole clamp | Upper looper | Lower looper | Needle guide | Needle guide |  Neeclle
Needle'\ mn gtk B ERAREE | BISATREN | BAEGXTREN | ST HERST | TEERRST RISt wEST &t
2 4,0 [5222TP13404|5220PF 00404 Soo0F 000563 / SPR0DF13563 / 5PP0AF13561 9220NC00400 -
3 48 [ocecTPI3ABA eclPr D048 585%]134620003 ICCONCO048, 5220SL00560 [9220LL00560 |9220NG00563|5220NG00562 # 1
3 56 [9222TP13564|5220PF 00564 922 7NC00960
3 | 64 [5PRTPI3644|5020PF 00644 [-2EHDI6A [ LIRS T SePUAFISL 1505 7N000640




CX2000/CXD2000/CXM2000 GAUGE PARTS LIST

CX2013-2-U00M
CXD2013-2- LJLICIM ~— CXM2013-2- LILIEIM

Main Parts| _ -

%
f(})&g

e N % W
AN
Presser Main Diff Aux , .
20\ g5\ |Throot plote| foot asm feed dog | feed dog | feed dog | Neele clamp | Upper looper | Lower looper | Needle guide | Needle gude |  Neeclle

Needle\ mm SHR i) EEATREE | EBXTRES | BEBGATRER | STH HERSD | TSRS AREST HBEST 1

7 [ 40 [50221P13402|5220PF 00404 522 ONCOU400

2| 48 [5002TP13482[5020PF00484| Je2IFDINS63 /' G2e0DFL3NG3 /- occlhF LD [5op0NC00480 UY128GAS
1| 48 |522PTP13482]5220PF 00485 s 9220NC00483/5220SL00560 | 5220LL 00560 | 5220NGO0S63] 5220NG00562| 4 1
3 56 [59221P139625220PF 00564 2cce D000l 522 NC00960

T | 6.4 |5222TP13642]50P0PF 00644 S T e T SRR 16557 (0640

|
o~
T

CX2042-2-000M
CXD2042-2- LILIEIM CXM2042-2- LJUICIM

Main Parts
Bt

»:
2 B oY %
B\ g Y~ IN3
¥ | Presser Main Diff

#\ 75\ [Throot plote| foot asm | feed dog | feed dog |Needle clamp|Upper looper{Lower looper|Needle guide|Needle guide| — Needle

Needle '\ mm S T TR BIEATRES ST HiERS RS RIEEST RESt 1
3 | 56 | 5220TP42562 | 5220PF 42961 | 9220FD4206C / 5e20DF 42362 | 5227NCO0S60 UY128GAS

il 5220SL00560 | 5220LL00560 | 5220NG00363 | 5220NG00S62
3 6.4 | 5220TP42642 | 3220PF 42641 5220060011 9227NC00640 1




|
o~
T

CX2000/CXD2000/CXM2000 GAUGE PARTS LIST

CX2060-0-4 1M
CXD2060-0-4 [ILIM ~ CXM2060-0-4 LILIM

Main Parts
i \‘
= N
A\ | TN | |
L) Presser Main Diff . .
8\ ga\ [Throot plate| foot asm feed dog feed dog |Needle clamp| Upper: looper| Lower looper| Needle guide|Needle guide|  Needle
Needle\ mm AL BRI FREEE BETRER st HEE T RS HIEST %Eet gt
4 52 | 9227TP60520 | 5221PF60521 SoRFDI0EA3 / SRDF D064 9228NC60521
4 |56 | oe7TPe0560 | seelPr 60561 Gt D22BNCO0SOL | oo0s) 00560 | 52201160560 | 52RONGE0S60 | SRRONGO0S6? MLmllfB
4| 60 | 5227TP60600 | 52R1PFE0601 5900060017 5228NC60601
4 6.4 | 5227TP60640 | 5221PF 60641 0228NC60641
¥(OPTION-MAKE TO ORDER
CX2085-0-UJIM
CXD2085-0- LJOIM  CXMe085-0- M
Main Parts
B
=
&t 4t | |
Presser Main Diff . .
8\ g\ [Throot plate| foot asm feed dog feed dog |Needle clanp|Upper looper|Lower looper | Needle quide | Needle guide|  Needle
Needle'\ mn AL i I | IR e HEESy | TS AiEst HEs ¢t
i 4,0 | 5220TP85400 | 5222PF85400 0220NC00400
0c20FD85561 / 9220DF 85361
. 0480 92 0 20NC 128GAS
: 48 | 9celTPg cePh8)48 el ) 00480 5220SL00560 | 5220LL00560 | 5220NG00563 | 5220NG00S62 UY# 11
3 56 | 9220TP85560 | 5222PF85360 5220060010 022/NC00560
3 6.4 | 9220TP85641 | 5222PF 85640 0227NC00640




|
o~
T

CX2000/CXD2000/CXM2000 GAUGE PARTS LIST

CX2085-0-UUIM/UCP-XT
CXD2085-0- LILIEIM/UCP-XT

CxXM2085-0- OJOJOIM/UCP-XU

Main Parts
— &
= i
e\ | TISS . .
T Presser Main Dif f . .
2L\ gE\ [Throat plate| foot asm feed dog | feed dog |Needle clamp|Upper looper|Lower looper|Needle guide|Needle guide| — Needle
Needle\ mm SR B TR RIEATRER $TH RS T AEARS APESt &8st gt
° 4,0 | 5220TP85400 | 5222AF85400 9220NC00400
| 5220F 185561 / 5220DF85561 8GAS
c 48 | occlTPE,480 | Geechr 8,460 e OCeONCO0480 5220SL00560 | 5220LL00560 | 5220NG00S63 | 5220NGO0S62 UYf“
3 56 | 9220TP85560 | 5222AF 83360 5030060010 922/NC00560
3 6.4 | 9220TP85641 | 5222AF 85640 9227NC00640
¥ Big UCP-XC 1DARES, RS AF0L ]
CX2200-0-00000OH  CXDee00-0-0000H  CXM2200-0-0LICICIH
CX2200-0-LI00H CXDe200-0- LICICIH CXM2200-0- LICICH
Main Parts
s *1!§§§§§§> | ééégggzéﬁ? E%%;ﬁjg
=2
1
5\ g NG\ | |
1| Presser Main Diff . .
2L\ gE\ |Throat plate| foot asm feed dog | feed dog |[Needle clamp|Upper looper|Lower looper|Needle guide|Needle guide| — Needle
Needle'\ mm STAR 2 E it =i ST HEEs | TR RISt HEst gt
9220FD00563 / 5220DF 00561
3| 96 | occlTPO067 | 92c0PF 0063 B /NS0 ] 5o 00560 | Se0LLO0S60 | S220NG00563 | SeeoNcaosee | UYI280AS
3 6.4 | 5220TP00645 | 5220PF 00643 5220DG0024 5227NC00640 ¥ 14




|
o~
°

CX2311/CXD2311/CXM2311 GAUGE PARTS LIST

CX2311-0-0JOICIM
CX2311-0-LIEIEIM

CXD2311-0-0 LJLICIM
CXD2311-0- CIEIEIM

CXM2311-0-0 DJLICIM
CXM2311-0- LIOIEM

Main Parts
A &
= N
B\ | TSNS
M T ] [l
Presser Main Diff . .
8\ g\ [Throat plate| foot asm feed dog | feed dog |Needle clamp|Upper looper|Lower looper|Needle guide|Needle guide| — Needle
Needle'\ mm AL JEH T BIETRE $HE RS TEkRs APEST %EST $t
2 | 40 | 9227TPL1400 | S5222PFL1400 5220NC00400
2 | 48 | 5227TPL1480 | 5222PFL1480 SooUFILISEL / 52200 LISE] 5220NC00480 UV1PBEAS
3 | 48 | 9227TPL1481 | S5222PFL1481 E 9220NC00485 | 5220SL00560 | 5220LL00560 | 5220NG00563 | 5220NG00562 B 11
3 | 96 | 95227TPLIS60 | S222PFLISE0 2220060012 5227NC00560
3 | 64 | 9227TPL1640 | 5222PFL1640 5227NC00640
CX2311-0-0 LJDIOIL CXD2311-0-0 OOOL  CXMe311-0-0 LIOICIL
CX2311-0- CIOICIL CXD2311-0- LICIOIL CXM2311-0- TICIOIL
Main Parts
A &
e R
B\a\ | TS
i1 A T ] ]
Presser Main Diff . .
8\ gE\ [Throat plate| foot asm feed dog | feed dog |[Needle clamp|Upper looper|Lower looper|Needle guide|Needle guide|  Needle
Needle '\ mm AL JER Sl BIATRE $HE RS TEkRs APEET %EST $t
5227FDLIS62 / 9227DFL1S62 UY128GAS
3 | 96 | 9227TPL1S60 | 5222PFL1S60 @kt 529760009 5227NC00560 | 5220SL00560 | 5220LL00560 | 5220NG00563 | 5220NG00562 ¥ 1




|
~
h

CX2311/CXD2311/CXM2311 GAUGE PARTS LIST

CXe2311-0-0J0I0IS

CXD2311-0-0 LJUIOIS

CXM2311-0-0 LJUIOIS

Cx2311-0-OOS CXD2311-0- OOOS CXM2311-0- OIS
Main Parts %
=2k 2 e
e i | S
= I~~r
‘ Thraat olote | SHECh plate | Presser Main
2 FOOY DT Tonque | footasn | feeddog | feed dog Needle clamp | Upper looper | Lower looper | Needle guide | Needle quide |  Needle
Needle \ mm AR TS BRHA] FiXfmes | BIEXEHES $HE | LitiRi | TiGHRi BIEE BEE Bt
o | 40 pRoeelEINd s TPLAIR 15050pF | 1400 e —_— 52P0NC00400
S222TPLIo6) | 2P TPLIA6A
SIN T e <2(00 i 922ONCOV48S 15205 50 |5220LL00560 |522ONGO0S63 [5220NGO0S62 | 11 e
3 96 5555 TPl 107 9222PFL1S60 509200009 9227NC00560 1
3 | 64 [LCETELIRE40celPLION J5000pr 164 5227NC00640
CX2311-0-0 OIS CxDe311-0-0 LIS CxM2311-0-0 OIS
Cx2311-0- OIS CXD2311-0- CICIEIS] CXMe311-0- DIOICIST
Main Parts %
E@ @ —
B4 L 4 @
AN et
Y Stitch plate | Presser Main Diff
B\ o5 Throat plote Tongpue foot asm | Feed dog | feed dog | Neeole clamp | Upper looper | Lower looper | Neede guide | Needle guide |  Needle
Needle\ mm iR RS B2 FxXEs | BhXmEs $HE8 | LiSIRED | THEIRED EIE=Fay B85 i)
p | 40 (eelTPLICE L ocleTPLIMC J5550pF | 1400 5220NC00400
5227TPLIS6B | 5PPPTPLI48C 9222k DLIS60 / 9222DFLIS60
) 48 T [ Sos TR occerL 1A ¢ DECONCO03 020100560 [5220LL00560 | S2RONGOTS63 | 5220NG00S62 UYLB%?AS
3 26 559 7TPL1562 9222PFLIS60 5229060009 9227NC00360
3| g4 [IRRIIPLIEE L SEeeTPLIOK 155500F) 1640 522 TNC00640




CX2311/CXD2311/CXM2311 GAUGE PARTS LIST

CXe311-0-00J010Se
CX2311-0- OS2

CxD2311-0-0 LJUIOISe
CXD2311-0- OS2

CXM2311-0-0 DOOSe
CXM2311-0- CIOEISe

Main Parts
A &
= f
AN | TS
T 1 |
Presser Main Diff . .
& Throot plate| foot asm feed dog feed dog Needle clamp|Upper looper| Lower looper| Needle guide|Needle guide Needle
Needle\ mm iR BRR FiXmEs | BXMES e LiEiRe | SR EPEKag ®BEG &t
3 06 | SCCTTPLIGL | secePrL 6l 588BFDHSE&flfﬁ/ffFSBBBDFUS& 0Ec/NCU0S60 5220SL00560 | 5220LL00960 | 5220NG00963 | 5220NG005S62 UY1e86a3
3 6.4 | 5P2TTPL1641 | 5222PFL1640 5353]]50011 5227NC00640 ¥ 1
CXe311-0-0udH CXD2311-0-0 00000+  CXM2311-0-0 UIEH
CX2311-0-4OfH CXDe311-0- OOUH CXM2311-0- OOUH
Main Parts
TIRS
i i
B\ | TSNS | |
T | Presser Main Dif f , ,
| Throot plate| foot asm feed do feed dog |Needle clamp|Upper looper|Lower looper|Needle guide(Needle guide|  Needle
Needle\ mm A BREA FXMES BI3XMEs e HiEHREn | NEiR BUEF ®BEGt &t
2 40 | 5227TPL1400 | 5222PFL1400 5220NC00400
2 48 | 5227TPL1480 | 5222PFL1480 | 5227FDLIS6L / 5220DFL1561 | 9220NC00480 UY128GAS
3 48 | 5227TPL1481 | 5222PFL1481 a4 5220NC00485 | 5220SL00560 | 5220LL00560 | 5220NG00963 | 5220NG00562 # 1
3 56 | 5227TPL1560 | 5222PFL1560 5007060004 5227NC00560
3 6.4 | 5227TPL1640 | 5P22PFL1640 5227NC00640




|
a
T

CX2311/CXD2311/CXM2311 GAUGE PARTS LIST

CX2311-1-0J0ICIM
CX2311-1-LIOIEIM

CXD2311-1-00J0ICIM
CXD2311-1- CIEIEIM

CXM2311-1-00J0ICIM
CXM2311-1- LIOIEM

Main Parts !
Ei & Yo
= P S
Gy g N5 |
T Presser Main Diff . .
2L\ gE\ [Throat plate| foot asm feed dog | feed dog |Needle clamp|Upper looper|Lower looper|Needle guide|Needle guide| — Needle
Needle'\ mm S 5ot Ea it iz $He HiEiesh | TR RISt BBt gt
2 4,0 | 9227TPL1400 | 5220PFL1401 9220NC00400
. 9220FDL1S6! / 9220DF L1961 UY128GAS
c 48 | occTPLIAB0 | secOPhLIAG! 4a QCCONCD0480 5220SL00560 | 5220LL00960 | 5220NG00563 | 5220NG00S62 Yfll
3 56 | 9227TPL1360 | 5220PFLIS6? SEéUDGUUB 922/NC00560
3 6.4 | 9227TPL1640 | 5220PFL1642 9227NC00640
Cx2311-1-0 OJOIOIS CxD2311-1-0 OOOsS  CxM2311-1-0 CIOOS
Cx2311-1- 0008 CXD2311-1- OOOIS CxM2311-1- OJ0OCIS
Main Parts %
=278 W % W
= L4
4t 2 Kir_é_
¥ Throat olate | SHCh plote Presser Main Diff
B\ op\ [ PO Tongue | foot osm | feed dog | feed dog_ Needle clamp | Upper looper | Lower looper | Needle guide | Needle quide |  Needle
Needle'\ mm Bk #tihS B | XAE | BixhE HE | LiSiRiD | TSR AISEt | #8H &t
o | a0 |ORRRTELIRE L SRR | Soo0pr 1401 = ooINCO0400
3 48 582BTPLIE%BEE__PE&%%TPL148A so00pFL 1481 | 22cer DLLI6O / 9222DFL1360 so0nco0485 UVIZ8GAS
' pETas
3|56 [P | SR [ oonor 1o Sl o oorsey |E2USHUUS60 [S20LLO0S60 (SR2ONGUOS6 (S2ONGUUS6R |y
3 | 64 [cCEIPLLEE L ccalPLIGI 1 5p50pF 164 5227NC00640




[
J1
e

CX2311/CXD2311/CXM2311 GAUGE PARTS LIST

CXe2311-1-0 010081

CXD2311-1-0 LJLILIST

CXMe311-1-0 LJUJOIS!]

CX2311-1- 000s! CxD2311-1- OOOS! CXMe311-1- OOOS!
Main Parts %
=R NN % W
i 4| S
i\ 4
Y Stitch plate | Presser Main Diff
2 Throat plote Tongpue foot asn | feed dog fee dog | Needle clomp | Upper looper | Lover looper | Needle quide | Neeole quide |  Neeole
Needle'\ mm FAgN tiRS BRR FixfEE | BhiXmEs 3 | LiSIRiD | NiSIRi BIS & 1B8E &t
p |40 (el L ceelPLIL t5o00pp) 1401 5220NC00400
S22TTPLIS6B | 5eeeTPLIARC 52227 DLIS60 / 5222DFLIS60
3|48 ace/TELIAGC occOPt LIS 4a 2EINCO0485 oo 00560 52200100560 [ 5220NGU0S63 5220600562 | U o
3 |56 [ORRIPLLEE L PCPTPLIEC 15050pr) 1562 j 5227NC00560 il
: 5227TPL1562 5222060009
3 | 64 [RRIRLLEE L SClCTPLIGK $ooo0pr| 1642 522 7NC00640
CX2311-1-0 000OSe  CxD2311-1-0 OOds2 CXM2311-1-0 OOOse
CX2311-1- 0OOS2  CxD23ii-1- Joose CxM2311-1-000se
Main Parts ‘,
0 | <O |G
=2 N ‘
it g NN |
T | Presser Main Diff . .
& g5\ |Throat plate| foot asm feed dog feed dog |Needle clamp|Upper looper Lower looper|Needle guide|Needle guide|  Needle
Needle\ mm #iR BREA] Fixmes | BIXAmE 8 iR | TSR RIS & B8t it
3| 96 | 92CTTRLIL | ScelPFLLGe 5888FDL156%1@/1¢5888DFL1561 Oce NS0 | onsL00560 | 520100560 | S220nGaoss3 | seaoncaosee | UYIZE0AS
3 | 64 | 5227TPLIGA | 5R20PFLIG42 5002060011 5227NC00640 # 11




_89_

CX2311-1-0 LJOICIH
CX2311-1- LICIEIH

CXM2311-1-0 DIOICIH
CXM2311-1- OOJEIH

CX2311/CXD2311/CXM2311 GAUGE PARTS LIST

CXD2311-1-0 DIDICIH
CXD2311-1- OIOIEIH

Main Parts
£ | <
S 4
&t o1 N5 |
T Presser Main Diff . .
£ Throot plate| foot asm feed dog feed dog |Needle clamp|Upper looper|Lower looper|Needle guide|Needle guide|  Needle
Needle\ mm &tk R XL 83X Mmes iRz HHEiREy NEiRE RIS & BBt &t
i 4,0 | 9227TPL1400 | S5220PFL1401 0220NC00400
P 8 | 5227TPL1480 | 5220PFL1481 | 9227FDLISEL /7 5220DFLIS6L | 5pP0NC00480 UY1P8GAS
48 B4 5220SL00560 | 5220LL00560 | 5220NG0563 | 5220NG00S62 §11
3 56 | 9227TPL1560 | S5220PFL1562 509 7D60004 922 /NC00560
3 6.4 | 9227TPL1640 | 5220PFL1642 022 /NC00640




